
UNESCO-IHE
INSTITUTE FOR WATER EDUCATION

Performance of Wastewater Treatment Plants (BASP and
SWTP) In Kathmandu Valley: Case Study of Bagmati Area
Sewerage Treatment Plant (BASP) and Sunga Wastewater
Treatment Plant (SWTP).

Kabindra Pudasaini

MSc Thesis WM.08.27
April 2008

UNESCO-IHE
Institute for Water Education



UNESCO-IHE
Institute for Water Education

Performance of Wastewater Treatment Plants (BASP and
SWTP) In Kathmandu Valley: Case Study of Bagmati Area
Sewerage Treatment Plant (BASP) and Sunga Wastewater
Treatment Plant (SWTP).

Master of Science Thesis
By

Kabindra Pudasaini

Mentor
Dr.Klaas Schwartz (UNESCO-IHE)

Examination committee
Prof. Meine Pieter van Dijk (Chairman) (UNESCO-IHE)
[...]
Kathmandu Valley. It is responsible for construction of new sewer lines and for operation and
maintenance of the existing ones. The NWSC is also responsible for management of wastewater
treatment plants located in the Kathmandu valley (NWSC, 2005). NWSC at present collects water
supply and sewerage fee from its customers who are connected to its water supply network.

2.7.5 Department of Water Supply and Sewerage (DWSS)

The DWSS established in 1972, under the MPPW is the lead agency for water supply and sanitation
(WSS), particularly for the rural parts of the country. It has five regional offices in all developmental
regions and district chapters in all 75 districts of the country. The department is responsible for
implementation of water and sanitation projects in all areas except the 28 municipalities, which are
taken care by the NWSC. The policy of the DWSS is to hand over the completed projects on water
supply and sanitation to the local users groups, local bodies such as the municipalities, VDCs or to
the NWSC for its operation and maintenance. Similarly, it is responsible for sector planning,
coordination, technical standards, management of design and construction activities for water supply
and sanitation (WSS) facilities, coordination of health and hygiene education and construction of
sanitation facilities (DWSS, 2005). DWSS has different technical sections to carry out central level
activities related to WSS such as the environmental sanitation, sewerage management, appropriate
technology development section, etc.

2.7.6 Melamchi Water Supply Project (MWSP)

The Melamchi Water Supply Project is a muti-faceted water supply project, which aims to improve
the service and deliver water in the Kathmandu Valley. The MWSP is by far the largest water supply
project in the country (NGOFUWS, 2005).

As part of the infrastructure development on wastewater management the project plans to rehabilitate
existing sewer networks and wastewater treatment plants. Around 4% of the total budget is allocated
for wastewater system improvement (NGOFUWS, 2005).

2.7.7 The Ministry of Population and Environment (MOPE)

MOPE was established in the year 1995 as per HMG rules. The Ministry is not directly related to
water supply and sanitation. However, in relation to the environment some of the primary functions
of the Ministry are as follows (MOPE, 2005):

• Environmental Conservation

• Pollution Control

• Environmental Standards Enforcement and Monitoring

MSc Thesis 13



• Environmental Impact Assessment

• Formulate national policy and plans on aspects of environmental conservation

• Identify pollution indicators and indices to set standards

2.7.8 The Non Government Organizations (NGOs) and Environmental Groups

The different NGOs and environmental groups working in the water, sanitation and environmental
sector can also be considered as stakeholders of sanitation management in the Kathmandu valley.
Currently some NGOs like ENPHO are associated with promotion of stabilization ponds for
wastewater treatment system or reed bed type constructed wetlands. Similarly, Lumanti is associated
with improvement of water and sanitation facilities in the slum and squatter communities of the
valley. Besides, some of the active environmental groups and civil societies such as NGO Forum for
Urban Water and Sanitation (NGOFUWS), Pro-Public, Nepal Forum of Environmental Journalist
(NEFEJ), Coalition for Clean Environment (CCE) are active groups lobbying for citizens rights and
environmental conservation in the Kathmandu valley as well as in the nation.

2.7.9 Donors and funding agencies

The donors and funding agencies is also an important stakeholder in the field of WSS. There are
many donor agencies such as Water Aid Nepal, World Bank, ADB, FINIDA, and JICA, etc.
supporting programs in the water and sanitation sector in the country.

K. Pudamini



3 Literature Review

3.1 Wastewater and its treatment

Wastewater is the bi-product of human activity which is unavoidable. It is the liquid, which is mainly
the water supply of the community after it has been fouled by variety of uses. Wastewater may be
defined as a combination of the liquid or water-carrying pollutants wasted from residences,
institutions, commercial and industrial establishments. Domestic or sanitary wastewater refers to
liquid discharge from residences business buildings and institutions. The aim of wastewater treatment
is to removal of suspended solids (SS), Organic matters (BOD5), Organic Nitrogen, Ammonia,
Phosphorus, Trace elements and Trace organic (MJ Martinez et al., 1999).

In developing countries, like Nepal, the majority of the water pollution problems are created by direct
disposal of untreated wastewater into the water bodies. More emphasis is usually given to develop
infrastructure, most of the pollution problems remains unaddressed. It is on the same footing that
almost all municipalities in Nepal do not have proper wastewater treatment plant and disposal
facilities. As a result, the main river of Kathmandu valley, Bagamti, is receiving about 60 MLD of
untreated domestic wastewater (Shrestha, 2003).

Most of the rivers in Nepal, and particular the river in Bagmati basin are polluted and degraded in a
broad sense with the lose of cultural and religious value as well as reduced environmental quality and
changed physical dimensions. The average Biological Oxygen Demand (BOD) and the amount of
ammonia and nitrite in the downstream of BASP at Teku are very high. Seventy percent of the river
flow below the Teku is untreated sewerage effluent in the dry season and thus is highly polluted
(Stanley, 1994).

The estimated eighty percent return flows of domestic consumption in the Kathmandu valley mean
BOD of 280 mg/1 are discharged into watercourses without any treatment. The watercourses can only
take BOD load of 30-80 mg/1 .This shows that there is massive organic pollution of the watercourses.
It has become virtually impossible for aquatic life to exist in water bodies of Kathmandu valley unless
new measures are introduced to treat municipal waste and industrial effluents before they are
disposed into the river.

3.1.1 System of wastewater treatment

These systems may be classified into three principal types, as shown in Figure 3.1. Mechanical
treatment systems, which use natural processes within a constructed environment, tend to be used
when suitable lands are unavailable for the implementation of natural system technologies. Aquatic
systems are represented by lagoons; facultative, aerated, and hydrograph controlled release (HCR)
lagoons are variations of this technology. Further, the lagoon-based treatment systems can be
supplemented by additional pre-or post-treatments using constructed wetlands, aqua cultural
production systems, and/or sand filtration. They are used to treat a variety of wastewaters and
function under a wide range of weather conditions. Terrestrial systems make use of the nutrients
contained in wastewaters; plant growth and soil adsorption convert biologically available nutrients

MSc Thesis 15



into less-available forms of biomass, which is then harvested for a variety of uses including methane
gas production, alcohol production, or cattle feed supplements.

Mechanics

"Oxidation Ditch

Extended Aeration

Squencing batch reactor

•̂ Trickling Filter- SCP

Aquatic (Lagoons)

Terrestrial

Faculative

Aerated

HCR

Slow rate

Overland Flow

Rapid Infiltration

Subsurface Infiltration

Free Water Surface

Subsurface Flow

Aquaculture
Sand filters

r-Water Hyacints
L Duckweed
[~ Intermittent
L Recirculating

Figure 3.1 Summary ofWastewater Treatment Technologies

Source: Perez, (1993)

Mechanical Treatment Technologies

Mechanical systems utilize a combination of physical, biological, and chemical processes to achieve
the treatment objectives. Using essentially natural processes within an artificial environment,
mechanical treatment technologies use a series of tanks, along with pumps, blowers, screens, grinders,
and other mechanical components, to treat wastewaters. Flow of wastewater in the system is
controlled by various types of instrumentation. Sequencing batch reactors (SBR), oxidation ditches,
and extended aeration systems are all variations of the activated-sludge process, which is a
suspended-growth system. The trickling filter solids contact process (TF-SCP), in contrast, is an
attached-growth system. These treatment systems are effective where land is at a premium.

Operation and Maintenance

Operation and maintenance requirements vary depending on the particular technology used. In
mechanical activated-sludge plants, maintenance requirements consist of periodically activating the
sludge pumps, inspecting the system to ensure that are no blockages or leakages in the system, and
checking BOD and suspended solids concentrations in the plant effluent to ensure efficient operation.

16 K. Pudasaini



Cost

Construction costs and operation and maintenance costs for wastewater treatment systems with a
capacity of 0.1 to 1 million gallons per day are summarized in Figures and. most of the cost data
come from systems implemented in the United States. Similar systems in Latin America might be less
expensive, in some cases, owing to lower labor costs and price differentials in construction materials.
Nevertheless, the relative cost comparison among technologies is likely to be applicable to all
countries

Figure 3 2 O &M Cost for Different Process

Source: Perez, (1993)

PROCESS

•ACULTATIVI LADaoN

*

CAPITAL COST

EE=9
• { £ • • •

=- 1

Figure 3.3 Capital Cost for Different Process

Source: Perez, (1993)

Figure 3.2 compares the operating and maintenance costs (labor, energy, chemicals, and materials
such as replacement equipment and parts) of the various systems of 0.1 to 1 mgd treatment capacity.

MSc Thesis 17



All costs were obtained from the USEPA Innovative and Alternative Technology Assessment Manual.
They have been indexed to the USEPA Operation, Maintenance, and Repair Index of Direct Costs for
the first quarter of 1993. All costs are presented in dollars per million gallons of wastewater treated.
The cost for mechanical systems is significantly larger than for any of the other systems, particularly
at smaller flows. The cost of harvesting plants from aquaculture systems is not included; this could be
a significant amount for some systems.

Figure 3.3 compares the capital cost of the wastewater treatment processes. The cost data are also
from the Innovative and Alternative Technology Assessment Manual, with the exception of wetland
and aquaculture data, which were obtained from more recent sources. All natural systems are
assumed to have a facultative lagoon as the primary treatment unit. The cost of
chlorination/disinfection is included for all systems except the slow rate and rapid infiltration systems.
The cost of land is excluded in all cases, as is the cost of liners for the aquatic treatment systems. The
mechanical treatment plant cost was derived as the cost of an oxidation ditch treatment system, and
includes the cost of a clarifier, oxidation ditch, pumps, building, laboratory, and sludge drying beds.
These costs also include the cost of engineering and construction management, in addition to the costs
for piping, electrical systems, instrumentation, and site preparation. All costs are in March 1993 in
terms of US dollars.

3.2 Wastewater Management in Urban Areas

3.2.1 Domestic wastewater

Sixty-seven percent of urban households though have toilet facilities; only 34 percent of them are
connected with closed drainage and 8 percent to the open drainage (ENPHO, 2004). Septic tanks and
other pits are also used in urban household where there is not any drainage system. It covers about 10
percent. The septage from septic tanks or pits gets removed normally once a year then dumped into
the nearby river or stream.

Separate drainage systems for storm water and wastewater are not practiced yet in Nepal. People are
free to connect their wastewater into the drainage that ultimately drains into the rivers or streams
without any treatment. Almost all municipalities in Nepal have lack of wastewater treatment facilities,
except three municipalities in Kathmandu valley. Though some treatment plants exist in the valley
none of them is functioning well and one has already been closed down.

3.2.2 Industrial wastewater

More than 90 % of the wastewater generated within the municipalities' area is domestic in origin
except some industrial zones. Although Nepal is only in the early stages of industrialization, the pace
of industrial development is increasing and pollution resulting from industrial discharges has been
observed and documented (NPC/IUCN, 1991a; NPC/IUCN, 1991b). Fifty-seven out of hundred
twenty-five surveyed industries were found to be polluting surface water significantly. The study also
identified three geographic hot spot zones as Bagmati, Koshi and Narayani interms of pollution. It
includes nine districts out of 75 districts in Nepal (NPC/IUCN, 1991b).

A detailed survey on 35 different pollution prone industries like carpet, pulp and paper, textile, oil
and grease, tannery, iron and steel, soap, distillery, brewery, beverage and food processing was made
by Industrial Pollution Control Management Project (Devkota, 1997), where none of them having

18 K. Pudasaini



wastewater treatment plants. Primary treatment like sedimentation and aeration are reported only in
two industries. Seventeen industries are discharging wastewater after sedimentation and 14 industries
are discharging their wastewater without any treatment. The qualities of discharged wastewater from
almost all industries are reported to be exceeded by HMG/NBSM, (1991) proposed standard. A
detailed study had been conducted by NPC/IUCN in two industrial districts (Balaju Industrial
Districts-BID and Hetauda Industrial District-HID) to control and recommend pollution control
measures in 1991 and 1994. Several recommendations mainly on waste minimization and waste
treatment technologies were proposed, but none of them has been implemented yet (NPC/IUCN,
1992 and 1994). BID and HID are discharge 600 m3/d and 1800 m3/d of wastewater respectively into
the nearby stream. The wastewater contains the effluent from textile, leather, soap and chemical,
paints, diary and brewery. Discharge of such a wastewater into river/stream has severe ecological
impacts on the river and its surroundings, and poses a public health risk to the people who use the
river water for various purposes (NPC, 1994). Effluent qualities of some of the carpet industries are
shown in Table 6.16.

3.3 Wastewater treatment plant selection in Kathmandu valley

Shrestha, (2003) indicates that the implementation of wastewater management plan is often not easy
as they require high investments costs and more importantly a system of good governance for the
operation and management of the plants is essential. He mentioned that there are already speculations
on the sustainability of the existing BASP. The system consists of an advanced wastewater treatment
plant of oxidation ditch type. The overall project cost of the plant was around 8.8 million dollars.
BASP was designed for a population of about 200,000 (13% of the total population in Kathmandu
valley) and with a treatment capacity 16.4 MLD per day. It is estimated that the system needs more
than 15 million US $ as operation and maintenance costs annually. Shrestha mentions that since there
is a lack of good governance, lack of appropriate policies and no concrete plans for financing the
operation and maintenance costs of the plant, the future of this system is uncertain.

The choice of the treatment method depends on various factors, mainly the effluent standards, cost of
plants, operation and maintenance cost, and land area required. Based on the above all factors the
treatment method of activated sludge process using oxidation ditches or mechanically aerated pond
system are found to be more appropriate for the Kathmandu valley. The stabilization pond method is